
SPARE PARTS LIST
PAGE 1

MODEL NO. 6805BV

ITEM PART NO. DESCRIPTION QTY NOTE
001 322120-3 FRONT CAP  10   1
002 213310-8 O-gyuru 20 6805BV   1
003 322073-6 Mélységbeállító hüvely 6805BV   1
004 231940-3 Gyurus rugó 22 6805BV   1
005 322188-9 Csúszótengelykapcsoló-burkolat   1
006 213458-6 O-gyuru 34 HP200/HP2010/N/DA3   1
007 253806-7 Lapos Alátét 36 6805BV   1
008 150764-7 Forgatónyomaték-beállító gyuru   1
009 216008-6 Acélgolyó 4 216008-6   1
010 231314-8 Nyomórugó 4 JV2000/4302C/680   1
011 911271-3 Trapézfeju csavar M5x50 911271   2
012 316988-7 Fogaskerékház 6805BV, új   1
013 232050-9 Laprugó 232050-9   1
014 216001-0 Acélgolyó 3,5 216001-0*   1
015 134461-3 Mélységbeállító   1

INC. 13,14
016 231278-6 Nyomórugó 6 6805BV   1
017 223073-8 Tengelykapcsoló 6805BV   1
018 343693-3 Akasztóhorog 6800DBV/6805BV/84   1
020 855887-3 NAME PLATE 6805BV   1
022 157842-4 Fogaskerékház-fedél, komplett   1

INC. 41
023 261038-2 Poliuretán Alátét 10 6802BV/68   1
024 212057-1 Tugörgos nyomócsapágy 1023 212   1
025 256226-4 #Csapszeg 4 - lásd: 256251-   1
026 911261-6 Trapézfeju csavar M5x40 911261   1
027 153167-4 Fogaskerék, komplett 6805BV   1
028 216014-1 Acélgolyó 3,2 6805BV  26
029 267035-6 Lapos Alátét 14 6805BV/LS1013   1
030 323728-6 Távtartó hüvely 6805BV, új   1
031 216014-1 Acélgolyó 3,2 6805BV  16
032 253837-6 U-alakú lapos alátét 14 253837   1
033 231423-3 Nyomórugó 13,6 6805BV   1
034 216011-7 Acélgolyó 5,6 216011-7   3
035 261039-0 Poliuretán Alátét 14 6802BV/68   1
036 253786-7 Lapos Alátét 14 6802BV/680   1
037 211033-2 Golyóscsapágy 608LB 211033-2   1
038 241881-5 Ventilátorkerék 52 6821/4322/4   1
039 515158-7 Forgórész 220V 6805B/6802BV, ú   1

INC. 37,38,40
040 211028-5 Golyóscsapágy 627LB 211028-5   1
041 263002-9 Gumi csapszeg 4 263002-9   1
042 253192-6 Lapos Alátét 14 253192-6   1
043 413045-3 Légterelo lap 6805BV   1
044 628171-7 #Állórész 220V DP4700 - lásd:   1
045 154952-8 MOTOR HOUSING  new   1

INC. 51
046 643552-4 Szénkefetartó 5-8 CB-64-hez   2
047 191627-8 Szénkefe CB-64 (=CB-56/57)*   1
048 911124-6 Trapézfeju csavar M4x14 6822   2
049 411852-8 Kapcsoló-burkolat (PVC) 411852   1
050 911185-6 Csavar   2
051 263002-9 Gumi csapszeg 4 263002-9   1
052 154966-7 HANDLE COVER COMPLETE   1
053 911153-9 Trapézfeju csavar M4x28 911153   3
054 650226-0 Kapcsoló   1
055 645173-8 Zajszuro kondenzátor   1
057 682502-4 Kábelvédo 8-85*   1



SPARE PARTS LIST
PAGE 2

MODEL NO. 6805BV

ITEM PART NO. DESCRIPTION QTY NOTE
058 666066-6 POWER SUPPLY CORD 1.0-2-2.5   1
059 687001-1 Kábel-feszültségmentesíto 6870   1
060 911133-5 Trapézfeju csavar M4x18 911133   2
061 651478-6 Kapcsoló (jobbos+balos) VTX11*   1
062 213380-7 O-gyuru 24 6805BV   1
400 784202-3 PHILLIPS BIT 2-45   1
401 824700-6 Plastic Carrying Case  new   1
710 646047-6 CHOKE COIL   1
711 646048-4 CHOKE COIL   1



SERVICE DRAWING
PAGE 1

MODEL NO. 6805BV


